



NATIONAL TESTING LABORATORY PVT. LTD.

Plot No. 83/14, Street No. 1, Opp. Metro Pillar No. 557
Udyog Nagar, Mundka Industrial Area, New Delhi-110041
Ph. : 011-28343761-65 (5 Lines), Email : ntl Delhi@yahoo.co.in
Visit us : www.nationaltestinglaboratory.net

F.No. FO1 (5.10)

TEST-REPORT

Issued to:

Asawa Insulation Private limited
Regd. Office: H-2, 2:1, Panchdeep CHS,
Sector -29 Vashi,
Navi Mumbai - 400703

Report No. : 191003GEN00002197
Report Date : 09/10/2019
Your Ref. No. : Nil.
Date of Receipt : 03/10/2019

Sample Description :- Smart PIR Pre Insulated Panel.

S No	Test Parameter	Test Method	Time	Test Result
1.	Fire Test at 250 ⁰ C For 2 Hours. Test Started at 10:30 AM Visual Inspection after each 15 Minutes	Visual Inspection	10:45 AM	a) No change in colour & Glazing of Aluminium foil is observed b) Separation of aluminium foil from foam is observed c) Colour of foam is changed from off-white to yellow d) Warping of sample is observed
			11:00 AM	No further change is observed in sample as compared to the previous state at 10:45 AM
			11:15 AM	No further change is observed in sample as compared to the previous state at 10:45 AM
			11:30 AM	No further change is observed in sample as compared to the previous state at 10:45 AM
			11:45 AM	No further change is observed in sample as compared to the previous state at 10:45 AM
			12:00 AM	No further change is observed in sample as compared to the previous state at 10:45 AM
			12:15 PM	No further change is observed in sample as compared to the previous state at 10:45 AM
			12:30 PM	No further change is observed in sample as compared to the previous state at 10:45 AM

Remarks :- The product has been tested for Fire rating of 250 °C for 2 hrs as per manufacturer's request.
Result :- We hereby confirm this product is Fire rated for 250 °C for 2 hrs.

****End of Report****

S

Lab Incharge

B. N. JHA
Quality Manager

Authorised Signatory

- (1) The results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.
- (2) Total liability of our Lab is limited to the invoiced amount.
- (3) Samples will be destroyed after 90 days from the date of test report unless otherwise specified.
- (4) This report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without our special permission in writing
- (5) Report refer to the sample submitted to us and not drawn by us unless mentioned otherwise.